
NEW ISSUE – BOOK ENTRY ONLY	 Ratings: S&P: “AAA”
Moody’s: “Aa1”

See “RATINGS” herein.

In the opinion of Stradling Yocca Carlson & Rauth LLP, Bond Counsel, under existing statutes, regulations, rulings and judicial 
decisions, and assuming the accuracy of certain representations and compliance with certain covenants and requirements described 
in this Official Statement, interest (and original issue discount) on the Series 2025 Bonds is excluded from gross income for federal 
income tax purposes and is not an item of tax preference for purposes of calculating the federal alternative minimum tax imposed on 
individuals. In the further opinion of Bond Counsel, interest (and original issue discount) on the Series 2025 Bonds is exempt from 
[...]
trucks through its resource recovery program. The trucked wastes include domestic waste from septic 
tanks, industrial and commercial process wastes, fat, oil and grease from restaurants and other food and 
drink wastes. See “– Resource Recovery” below.  



 

 A-8 
 

Table 1 shows the population trends for the seven largest cities within the District’s Wastewater 
System service area, Alameda and Contra Costa Counties and the State for the five years 2020 to 2024. 
As reflected in Table 1, over the five-year period 2020 through 2024, the California state population 
declined by approximately 1.0%, while the population of Alameda County declined by approximately 
2.4%, and the population of Contra Costa County declined by approximately 1.7%. Oakland, the largest 
city in the District’s Wastewater System service area and the county seat of Alameda County, was the 
eighth most populous city in the State of California, based on January 1, 2024 population estimates.  

Table 1 
SEVEN LARGEST CITIES IN DISTRICT WASTEWATER SYSTEM SERVICE AREA(1) 

ALAMEDA AND CONTRA COSTA COUNTIES AND CALIFORNIA 
Population Trends(2) 

 2020 2021 2022 2023 2024 

Oakland 433,148 431,843 422,071 427,305 425,093 
Berkeley 127,560 120,950 124,054 125,181 125,327 
Alameda 78,397 77,811 76,924 77,237 78,071 
El Cerrito 25,979 25,841 25,643 25,409 25,700 
Albany 21,171 20,160 20,412 20,354 20,325 
Piedmont 11,268 11,160 10,930 10,878 10,782 
Emeryville    12,699    12,658   12,480   12,686   13,314 
Total Seven Cities 710,222 700,423 692,514 699,050 698,612 
      
Alameda County 1,682,353 1,666,341 1,643,683 1,650,656 1,641,869 
Contra Costa County 1,165,927 1,162,336 1,149,841 1,145,274 1,146,626 
      
California 39,538,223 39,327,868 39,114,785 39,061,058 39,128,162 

_________________ 
(1) Includes the six participating cities and El Cerrito, the largest incorporated portion of the Stege Sanitary District 

service area. 
(2) As of January 1 of each year for 2021-2024; 2020 Benchmark as of April 1, 2020.   
Source: State of California, Department of Finance, E-4 Population Estimates for Cities, Counties, and the State, 

2021-2024, with 2020 Census Benchmark. Sacramento, California, May 2024. 

The total civilian labor force in Alameda and Contra Costa Counties, representing all people who 
work or are seeking work, totaled 1,448,700 in 2024. In 2024, the unemployment rate approximated 4.5% 
in both Alameda County and Contra Costa County. In comparison, the unemployment rate averaged 5.3% 
in the State of California and 4.0% in the nation as a whole for the same period. These unemployment 
rates reflect the recovery from the impact of the COVID-19 pandemic. In 2020, the unemployment rate 
approximated 8.9% in Alameda County, 9.0% in Contra Costa County, 10.1% in the State of California 
and 8.1% in the nation as a whole. 

Table 2 shows the labor force and employment trends for Alameda and Contra Costa Counties, 
the State and the United States for the five years 2020 to 2024.  



 

 A-9 
 

Table 2 
ALAMEDA COUNTY AND CONTRA COSTA COUNTY 

Labor Force and Employment 
Calendar Years 2020 through 2024(1) 

Year and Area 
Civilian Labor 

Force(2) Employment Unemployment 
Unemployment 

Rate 

2020      
 Alameda County 860,300 787,400 73,000 8.5% 
 Contra Costa County 565,100 516,000 49,100 8.7 
 California 18,956,600 17,039,800 1,916,800 10.1 
 United States 160,742,000 147,795,000 12,947,000 8.1 
      

2021      
 Alameda County 846,500 796,900 49,600 5.9% 
 Contra Costa County 567,500 532,600 34,900 6.1 
 California 18,954,600 17,564,900 1,389,700 7.3 
 United States 161,204,000 152,581,000 8,623,000 5.3 
      

2022      
 Alameda County 856,600 829,100 27,500 3.2% 
 Contra Costa County 575,400 555,700 19,700 3.4 
 California 19,218,300 18,393,900 824,400 4.3 
 United States 164,287,000 158,291,000 5,996,000 3.6 
      

2023      
 Alameda County 866,300 833,200 33,100 3.8% 
 Contra Costa County 582,200 559,600 22,600 3.9 
 California 19,471,000 18,551,800 919,200 4.7 
 United States 167,116,000 161,037,000 6,080,000 3.6 
      

2024      
 Alameda County 866,300 827,700 38,600 4.5% 
 Contra Costa County 582,300 556,000 26,300 4.5 
 California 19,644,100 18,600,900 1,043,100 5.3 
 United States 168,106,000 161,346,000 6,761,000 4.0 

_________________ 
(1) Revised annual averages. March 2024 benchmark. 
(2) Total of Employment and Unemployment figures for any year and area may not add to corresponding Civilian 

Labor Force number due to rounding. 
Sources: For State and County information, State of California Employment Development Department, California 

Labor Market Division, annual information, not seasonally adjusted. For U.S. information, U.S. 
Department of Labor, Bureau of Labor Statistics. 

Median household income exceeded $119,000 in Alameda County and $122,000 in Contra Costa 
County in 2023 (the most recent calendar year information available). This compares to a median 
household income in 2023 of approximately $95,500 in California and just over $77,700 in the United 
States.  

Table 3 shows the median household income for Alameda and Contra Costa Counties, the State 
and the United States for the five years 2019 to 2023. 



 

 A-10 
 

Table 3 
ALAMEDA COUNTY AND CONTRA COSTA COUNTY 

Median Household Income 
Calendar Years 2019 through 2023 (1) 

 Year and Area 
Median 

Household Income(2) 
2019   

 Alameda County $108,322 
 Contra Costa County 107,135 
 California 80,440 
 United States 65,712 
   

2020   
 Alameda County $104,888 
 Contra Costa County 103,997 
 California 78,672 
 United States 64,994 
   

2021   
 Alameda County $109,729 
 Contra Costa County 111,080 
 California 84,907 
 United States 69,717 
   

2022   
 Alameda County $122,159 
 Contra Costa County 120,061 
 California 91,551 
 United States 74,755 
   

2023   
 Alameda County $119,931 
 Contra Costa County 122,794 
 California 95,521 
 United States 77,719 

_______________ 
(1) Most recent full calendar year information available. 
(2) Median Household Income values are in inflation-adjusted dollars. 
Source:  U.S. Census Bureau, 1-Year American Community Surveys. 

Wastewater Facilities 

The District’s existing Wastewater System facilities consist of, among other things, the District’s 
Main Wastewater Treatment Plant in Oakland near the entrance of the San Francisco-Oakland Bay Bridge 
(the “Main Wastewater Treatment Plant”), interceptors and pump stations for the conveyance of 
wastewater collected by the participating agencies to the Main Wastewater Treatment Plant, as well as 
certain wet weather facilities (the “Wet Weather Facilities”) which are operated during wet weather 
events when flows from the participating agencies’ collections systems exceed the capacity that can be 
treated at the Main Wastewater Treatment Plant.  

The District’s interceptors consist of 29 miles of reinforced concrete gravity pipeline, ranging 
from 18 inches to 9 feet in diameter, and 8 miles of pressure pipeline from pump stations. The 



 

 A-11 
 

interceptors collect wastewater from approximately 1,600 miles of public sewers owned and operated by 
the participating agencies. Fifteen pump stations, ranging in capacity from 1.5 to 60 million gallons per 
day (“MGD”), lift wastewater throughout the interceptors as it travels to the District’s Main Wastewater 
Treatment Plant for treatment prior to discharge of the treated effluent into the San Francisco Bay. The 
Main Wastewater Treatment Plant provides secondary treatment for permitted dry weather flow of up to 
120 MGD and a maximum flow of 168 MGD during wet weather storm events. Primary treatment can be 
provided at the Main Wastewater Treatment Plant for a peak of up to 320 MGD, with peak influent 
hydraulic capacity of 415 MGD when utilizing an on-site 11-million gallon storage basin, a component of 
the District’s Wet Weather Facilities, which is used to temporarily store peak storm flows in excess of the 
permitted limits for treatment at the Main Wastewater Treatment Plant after flows subside.  

Primary treatment removes floating material, oils and greases, sand and silt, and organic solids 
heavy enough to settle in water. Secondary treatment biologically removes most of the suspended and 
dissolved organic and chemical impurities that would otherwise reduce the oxygen content of the waters 
of the San Francisco Bay if allowed to decompose naturally. The treatment steps are pre-chlorination, 
screening, grit removal, primary sedimentation, secondary treatment using high-purity, oxygen-activated 
sludge, final clarification, biosolids digestion, dewatering and beneficial use of biosolids through land 
application at farm sites and as feedstock for compost and other fertilizer products. The treated effluent is 
then disinfected, dechlorinated, and discharged one mile off the East Bay shore through a deep-water 
outfall into San Francisco Bay. 

The annual average daily flow through the District’s Main Wastewater Treatment Plant over the 
last five years is approximately 56 MGD. See “– Wastewater Flows” below. Peak daily flows from the 
participating agencies’ collection systems to the District’s interceptors increase significantly during wet 
weather primarily due to inflow and infiltration (“I&I”). Inflow is water that enters a sewer system from 
sources such as roof leaders, yard drains, area drains, maintenance hole covers, and cross connections 
between storm sewers and sanitary sewers. Infiltration is water that enters the system from the ground 
(particularly when saturated due to storms or flooding) through such means as defective pipes, pipe joints, 
connections or maintenance holes. Although the participating agencies’ wastewater collection systems are 
all separate sanitary systems designed to transport only sewage (with a separate stormwater system in 
place to discharge stormwater runoff), all sewer systems have some degree of I&I of surface water and 
groundwater. 

District facilities designed to address increased flows during wet weather periods include three 
Wet Weather Facilities (Oakport, San Antonio Creek, and Point Isabel), as well as five overflow 
structures located at Temescal Creek, Oakland Inner Harbor (Alice Street), Oakland Inner Harbor 
(Webster Street), Elmhurst Creek, and San Leandro Creek.  

The 158 MGD Oakport Wet Weather Facility, completed in 1990, provides primary treatment for 
peak wet weather flow diverted along the District’s South Interceptor. Following primary treatment, 
effluent from this facility is currently disinfected and discharged to East Creek Slough in the lower San 
Francisco Bay. The 100 MGD Point Isabel Wet Weather Facility, completed in 1993, accepts peak wet 
weather flows from the District’s North Interceptor, for primary treatment after which the effluent from 
this facility is currently disinfected and discharged to the central San Francisco Bay. The 51 MGD San 
Antonio Creek Wet Weather Facility, completed in 1996, provides preliminary treatment to wastewater 
diverted from the District’s South Interceptor. The effluent from this facility is currently disinfected and 
discharged to the Oakland Inner Harbor, in lower San Francisco Bay. As described herein, the operations 
of the District’s Wet Weather Facilities are subject to a NPDES permit issued by the Regional Board 
which prohibits the District from discharging flows from its Wet Weather Facilities to the San Francisco 
Bay. See “– Regulatory Matters – Litigation Relating to the District’s Wet Weather Facilities NPDES 
Permit” below.  



 

 A-12 
 

The Wet Weather Facilities also serve as storage facilities. After a wet weather event, when the 
Main Wastewater Treatment Plant has available capacity, wastewater flows stored in these facilities can 
be returned to the interceptors for transport to the Main Wastewater Treatment Plant for secondary 
treatment prior to discharge. 

During significant wet weather events, when the carrying capacity of the interceptors and/or the 
treatment capacity of the Main Wastewater Treatment Plant is exceeded or in the event of a major 
Wastewater System failure, the five overflow structures control the location of overflows and allow for 
the discharge of untreated sewage into the San Francisco Bay when necessary to avoid sanitary system 
overflows occurring in the collection system or at the Main Wastewater Treatment Plant. (A sanitary 
sewer overflow occurs when wastewater comes out of the sanitary sewer system, including when it enters 
a street, residence, business, or yard. This is usually caused by blockage, failure, or lack of capacity).  

See also “– Regulatory Matters” below for a discussion of regulatory framework under which the 
District’s wastewater facilities operate, including its Wet Weather Facilities, and certain litigation relating 
thereto. 

Wastewater Flows 

Table 4 presents a ten-year record of wastewater flows through the Main Wastewater Treatment 
Plant, expressed as the average daily flow for each Fiscal Year.  

Table 4 
AVERAGE DAILY WASTEWATER FLOW 

(million gallons per day) 

Fiscal Year Ended 
June 30 Flow 

2015 55 
2016 56 
2017 69 
2018 54 
2019 61 
2020 54 
2021 50 
2022 55 
2023 64 
2024 57 

    
Source:  The District. 

Wastewater Source Control Program 

The District’s wastewater service area includes more than 20,000 commercial, industrial, and 
institutional accounts. See “WASTEWATER SYSTEM FINANCES – Rates and Charges.” In 1972, the 
District began a local source control program. Source control involves the removal of toxics such as 
heavy metals and organic pollutants before discharging wastes into the sewer system. The District’s 
Wastewater Source Control Program issues permits and requires pretreatment of wastes by certain 
categories of industrial customers. The Wastewater Source Control Program has reduced approximately 
93% of the toxic metals discharged into sewers, and the District’s treatment process reduces the 
remaining toxic metals by approximately another 83%. These two steps have reduced by approximately 



 

 A-13 
 

99% the toxic metals discharged by the Wastewater System into the San Francisco Bay since 1974. Since 
1988, the District has expanded its local source control program efforts to include pollution prevention. 
Currently, the District is focused on reducing the discharge into the District’s Wastewater System of fats, 
oils, grease, non-flushable wipes, and contaminants of emerging concern, such as pharmaceuticals. The 
District’s pollution prevention efforts consist primarily of education and outreach, including distributing 
publications, attending outreach events, hosting in-person and virtual tours of the Main Wastewater 
Treatment Plant, and collaborating with numerous partners. In addition, the District sponsors several take-
back programs for fats, oils, grease and pharmaceuticals. The District adopted amendments to its 
Wastewater Control Ordinance (Ordinance No. 355-11) to improve its Wastewater Source Control 
Program. The amended Ordinance was effective as of September 13, 2024. The amendments include 
updated numerical limits for certain constituents, which will assist the District to better monitor and 
enforce discharge of volatile organic compounds and fats, oils, and grease. The amendments also included 
other changes to enhance, streamline, and increase the transparency around source control.  

Biosolids Management 

The solid, stabilized organic materials removed from the wastewater treatment process are called 
biosolids. The District generates approximately 75,000 wet tons per year of biosolids from wastewater 
treatment. Because there is only approximately one and a half days of biosolids storage capacity available 
at the Main Wastewater Treatment Plant, each day’s biosolids production must have a reliable daily 
destination for beneficial use. The District’s biosolids from its Main Wastewater Treatment Plant are 
beneficially used through a combination of land application on farmland and feedstock for compost or 